

**軟部肉腫**

## DXR(30-2)/IFM(2000-5)療法

使用薬剤	用量	投与日	1コース期間(日)
ドキソルビシン	30mg/m <sup>2</sup>	Day1,2	21
イホスファミド	30mg/m <sup>2</sup>	Day1-5	

## DXR(30-2)療法

使用薬剤	用量	投与日	1コース期間(日)
ドキソルビシン	30mg/m <sup>2</sup>	Day1,2	21

## DXR(60)療法

使用薬剤	用量	投与日	1コース期間(日)
ドキソルビシン	60mg/m <sup>2</sup>	Day1	21

## DXR(75)療法

使用薬剤	用量	投与日	1コース期間(日)
ドキソルビシン	75mg/m <sup>2</sup>	Day1	21

## GEM(900-2)/DOC(75)療法

使用薬剤	用量	投与日	1コース期間(日)
ゲムシタビン	900mg/m <sup>2</sup>	Day1,8	21
ドセタキセル	75mg/m <sup>2</sup>	Day1	

## トラベクテジン(1.2)療法

使用薬剤	用量	投与日	1コース期間(日)
トラベクテジン	1.2mg/m <sup>2</sup>	Day1	21